FORM #708505-030716 PRINTED IN U.S.A. PAGE 10F 10

SUPEFILIFT

S US PE NS

Superlift 1986 - 1996 TOYOTA IFS
4" to 5" Standard Lift System
INSTALLATION INSTRUCTIONS

INTRODUCTION

Installation requires a professional mechanic. Prior to beginning, inspect the vehicles steering,
driveline, and brake systems, paying close attention to the track bar, suspension link arms and
bushings, anti-sway bars and bushings, tie rod ends, pitman arm, ball joints and wheel bearings.
Also check the steering sector-to-frame and all suspension-to-frame attaching points for stress
cracks. The overall vehicle must be in excellent working condition; repair or replace all worn
parts.

Read instructions several times before starting. Be sure you have all needed parts and
know where they install. Read each step completely as you go.

NOTES:

1 The rear lift is performed first. The rear components are sold separately and include separate
instructions.

Front end realignment is necessary.
An arrow on diagrams indicates which direction is toward the front of the vehicle.

A foot-pound torque reading is given in parenthesis ( ) after each appropriate fastener. Apply
athread-l ocki ng compund where the ATLO symbol i s

Do not fabricate any components to gain additional suspension height.

1 Prior to drilling or cutting, check behind the surface being worked on for any wires, lines, or
hoses that could be damaged.

1 After drilling, file smooth any burrs and sharp edges.
Paint or undercoat all exposed metal surfaces.

1 Prior to attaching components, be sure all mating surfaces are free of grit, grease,
undercoatings, etc.

A factory service manual should be on hand for reference.

Usethecheck-of f o ofund at each step to hed pdemat &s
that one check-off box is for the driver side and one is for the passenger side. Unless
otherwise notes, always start with the driver side.

PARTS L ITBelparénumber is stamped into each part or printed on an adhesive label.
Identify each part and place the appropriate mounting hardware with it.



FORM #708505-030716 PRINTED IN U.S.A. PAGE 2 OF 10

PART NO DESCRIPTION NEW ATTACHING HARDWARE

(Qty.- if more than one) (Qty.- if more than one)
55-07-7055........ccceeneenn. differential lowering bracket......... (2) 7/16" x 1-1/4" bolt

driver side (2) 7/16" Nyloc lock nut
55-08-7055 ........cccveeeee differential lowering bracket......... (1) 7/16" x 1-1/4"

passenger side, front (1) 7/16" Nyloc lock nut
55-29-7055.......ccceeeneen. differential lowering bracket......... (2) 7/16" x 1-1/4" bolt

passenger side, rear (2) 7/16" Nyloc lock nut
55-31-7055.......ccccvvnnenn control arm crossmember, front.. (2) 5/8" x 4" bolt

(2) 5/8" Stover lock nut
(4) 1-7/8" x 1-13/16" tab

55-31-7055.......ccccvvnnenn control arm crossmember, rear .. (2) 5/8" x 4" bolt
(2) 5/8" Stover lock nut
(4) 1-7/8" x 1-13/16" tab

55-03-7077¢éééeéeedifferential mount édédd®édol t2) 7/ 160
60 washers
60

(2) 7/1
(2) 7/1 Nyl oc nut s

55-13-7055.......ccccvvnen front anti-sway bar lowering......... (2) 5/16" x 1" bolts
bracket, driver side (2) 5/16" Nyloc lock nut
(6) 5/16" SAE flatwasher
55-14-7055........ccccvvu. front anti-sway bar lowering......... (2) 5/16" x 1" bolts
bracket, passenger side (2) 5/16" Nyloc lock nut
(6) 5/16" SAE flatwasher
55-32-7055.......ccccevuu (4) compression travel................. (4) 3/8" x 1" bolt
bump-stop extension 43/ 80 Nyloc nut
44-06-5040................... (2) front brake hose...................... (2) 5/16" x 1" bolt
relocation bracket (2) 5/16" serrated flange nut

(2) 3/8" USS flatwasher

55-01-7075.....ccccceeennnn knuckle adapter, drivers side (1) 5/8" x 2-1/2" bolt 77-0020
(1) 5/8" Nyloc nut
(2) 3/32" x 1-1-2" cotter pin
(1) tapered sleeve

55-02-7075.....cccccevvnnn. knuckle adapter, ..........cccoeeeeeeennn. (1) 5/8" x 2-1/2" bolt 77-0020
passenger side (1) 5/8" Nyloc nut
(2) 3/32" x 1-1-2" cotter pin
(1) tapered sleeve
(1) tube thread locking compound



FORM #708505-030716 PRINTED IN U.S.A. PAGE 3 OF 10

0034....cooiiieieeee, Superlift badge.........coooeeveviiiinnnnnn. alcohol wipe pad

FRONT DISASSEMBLY

1) PREPARE VEHI CLEEé

C  Place the vehicle in neutral. Raise the front of vehicle and place jack stands underneath
frame raise a few inches behind the sway bar mounting points. Ease vehicle down on to
stands. Put transmission in gear or "park”, set emergency brake and chock rear fires to
prevent accidental movement. Remove the front tires.

2) ANTI-SWAY BAR and SKI D PLATEE
C C Unbolt the brackets that attach the front anti-sway bar body to the frame.

C  Remove the stock skid plate located below the radiator. If the vehicle has a splash shield on
either side of the radiator (not found on all models), remove these as well.

3) LOWER CONTROL ARMS (LCA) ¢é
C C Remove front shock absorbers. On both sides, remove the 2 eccentric cam bolts that attach
the LCA-to-frame; retain bolts for use later. Dislodge LCAs from their mounts, and let hang.

4) LCA CROSSMEMBERS (DI AGRAM 1) é

C  Remove the differential-to-front crossmember bolt (save for reuse), then remove and discard
the stock front crossmember. The #55-31-7055 front crossmember has holes to mount the
55-03-7077 bracket to it usi ngThetea crassmerpberj#5d31-7 / 1 ¢
7055, has a hole at each end of its main beam for the optional kicker braces to install.
Mount the crossmember with these holes facing rear of vehicle.

DIAGRAM 1 - INSTALLING THE LCS CROSSMEMBER.

1-7/8" x 1-

oG
% 13/16" tab

FRONT DIFFERENTIAL

; _
H ° o ;_j‘ \6

e #55-11-7055

—na 4 | <-— note mounting tab —
”Q[’:: L 7 . ”DU
U . =

VIEW FROM FRONT OF VEHICLE

G The 1-7/8 " x 1-13/16" tabs are used as locking washers for the 5/8" x 4" bolts that attach
the Superlift crossmembers-to-frame pillars. It is not unusual for the frame pillars to be bent
somewhat, causing misalignment. If you experience this, and mis-alignment is no more
than 1/4", trim the tabs' width until they seat properly. If more than 1/4" mis-alignment
exists, contact Superlift before proceeding.

NOTE: Both front and rear bolts should point rearward; do not tighten yet.



FORM #708505-030716 PRINTED IN U.S.A. PAGE 4 OF 10

5)
¢

7)

e

DIFFERENTI AL RELOCATI ON (DI AGRAM 2) é
Place a floor jack beneath the differential and apply enough pressure to support its weight.
The remaining attachment points are 5 bolts that mate with rubber insulated, frame mounted
brackets. DIAGRAM 2 details the Superlift lowering brackets and reveals where these 5 bolts
would be located. After removal, lower the differential to mate with its front crossmember
mounting tabs. Loosely connect the two with the stock bolt, removed in Step 4.

DIAGRAM 2 - FRONT DIFFERENTIAL BRACKETS.

looking forward
(note offset)

Use stock hardware to loosely attach the 3 Superlift differential brackets to the differential;
the furnished 7/16" hardware secures the brackets' upper ends. All differential bolts are
tightened later.

REATTACHI NG LCAsé

Using a floor jack, mate the LCAs to the LCA crossmembers and attach using the stock
cam bolts. The cam bolts should point towards the front on the front legs, and towards the
rear on the rear legs. Adjust both cams to a neutral (centered) position (100).

Tighten the four 5/8 " LCA crossmember bolts (112), the differential-to-front crossmember
bolt (48), and the remaining differential bolts (54 TL for stock bolts, 37TL for the supplied
7/ 160 bolts).

KNUCKLE ADAPTERS (DI AGRAM 3) é
Steps 7 through 10 are performed one side at a time.

Remove the cotter pins and castellated nuts that attach the outer tie rod ends-to-knuckles,
and detach ends using a puller tool.



FORM #708505-030716 PRINTED IN U.S.A. PAGE 50OF 10

CC

CC

e

CC

DIAGRAM 3 - KNUCKLE ADAPTER.

—_——————— e — — upper ball joint
[ / nyloc 1 attaches here

nut |

==

knuckle ' ll tapered
adapter sleeve

#55-01-7075

outer tie rod

\ attaches here
stock u l |

spindle

brake line bracket

VIEW OF DRIVER SIDE KNUCKLE
FROM PASSENGER SIDE

Support the lower control arm with a floor jack and, using a puller tool, separate upper ball
joint from spindle. Remove the two bolts that attach the steering knuckle arm to the spindle
housing. These bolts also capture a brake line bracket.

Thoroughly clean the upper ball joints tapered hole and insert the furnished tapered sleeve.
Position and fit-check the new knuckle adapter. On some spindles, a slight casting ridge may
be present that prevents the adapter from seating perfectly flush onto the spindle. If so,
carefully dress the area using a flat file.

With the knuckle adapter in place, reposition the stock brake line bracket and insert the two
stock bolts (135 TL).

Install the furnished 5/8" x 2-1/2" adapter-to-spindle bolt (112) pointing upward.

DIAGRAM 4 - FRONT ANTI-SWAY BAR.

#55-14-7055 —=

#55-20-7055

VIEW FROM

PASSENGER SIDE = factory

bumpstop




FORM #708505-030716 PRINTED IN U.S.A. PAGE 6 OF 10

C C Attach upper ball joint (105) and outer rod ( 67) to the adapter. New cotter pins are
furnished for both.

8) COMPRESSION TRAVELBUMP-STOP EXTENSI ONS( DI AGRAM 4) é

C Install the new extension (#55-32-7055) between the frame and the bump stop using the
factory hardware to attach the bump stop to th
attach the extension to the frame.

99 SHOCK ABSORBEREé
C  Position the front shocks in their respective mounting locations. Check clearance, at full
extension travel, between the shock body and the factory compression snubber.

NOTE: If a shock absorber with a body diameter larger than 2" is being used, you probably

will have clearance problems between it and the front compression stop bracket. If so, drill a
new bump-stop mounting hole approximately 1" inboard from the existing hole, and trim the
mounting bracket accordingly.

C  Tighten bottom bolt (101). Tighten upper end only until bushings swell slightly.
10) BRAKE HOSE RELOCATI ON BRACKETS (DI AGRAM 5) é

NOTE: If optional -longer Superlift replacement hoses are being installed, the relocation
brackets are not used. Install the Superlift hoses per separate instructions.

NOTE: Do not loosen or disconnect the

rubber brake hose from the metal line. DIAGRAM 5 - BRAKE HOSE

RELOCATION.
C Remove the clip that holds the top end of

the rubber hose to its frame bracket; this is g*— 5/16" x 1" bolt

where the rubber hose mates to the metal |

line. Using a hacksaw or abrasive wheel, |

carefully slot the frame bracket and pull the fen)

hose / line from the bracket. slot here to

Bolt the #44-06-5040 relocation bracket to 7y removeline

the frame bracket, as shown, using the new #44-06-5040 —__ /

5/16" hardware (17).

\factory
C  Carefully pull down and re-form the metal @ : bracket

line as needed to mate the hose / line to the
bottom of the relocation bracket. Attach yd @

using the factory clip. r?ittach htop end |
Of hose nere

NOTE: The hard line will kink and collapse
easily. Also, when routing, be sure the metal line does not make contact with the frame or
any other components, or the line could eventually chafe through and fail.

C  Perform Steps 7-10 on opposite side.

11) ANTI-SWAY BAR (DI AGRAM 4) é



FORM #708505-030716 PRINTED IN U.S.A. PAGE 7 OF 10

C  Attach the anti-sway bar drop brackets (#55-13-7055 driver side, #55-14-7055 passenger
side) to the factory anti-sway bar attachment points on the frame using the factory bolts and
the supplied 5/1606 washers (9).

C Attachtheantirsway bar tofithe Dtasckanhd using the sufj
washers, and nyloc nuts (17).

12) SKID PLATE ...
C Reinstall the stock skid plate, or install optional Superlift plate using separate instructions.

13) REAR LIFT...
C  The rear lift is purchased separately and has separate instructions. Install now.

14) TIRES/WHEELS...

C [DIAGRAM 6] Torque the lug nuts in the sequence DIAGRAM 6 - LUG NUT TORQUE
shown (85 Ib-ft). SEQUENCE - Use the sequence
shown to torque the lug nuts.

WARNING: When the tires / wheels are installed,
always check for and remove any corrosion, dirt, or
foreign material on the wheel mounting surface, or

anything that contacts the wheel mounting surface @

(hub, rotor, etc.). Installing wheels without the

proper metal-to-metal contact at the wheel mounting @ @
surfaces can cause the lug nuts to loosen and the
wheel to come off while the vehicle is in motion.

WARNING: Retighten lug nuts at 500 miles after @ @
any wheel change, or anytime the lug nuts are

loosened. Failure to do so could cause wheels to
come off while vehicle is in motion. @

15) RIDE HEIGHT ADJUSTMENT ( DI AGRAM
C  Prior to lowering the front of the vehicle to floor,
thoroughly clean and lubricate the torsion bars' adjusting nuts.

C  After installing the tires, and lowering the vehicle to the floor, manually bounce the vehicle up
and down to settle the suspension.

C  Final ride height adjustments should be performed after the rear lift (purchased separately)

is installed.

NOTE: To measure ride height, refer to DIAGRAM 7. Do not adjust vehicle to more than 5"
of lift. Each bar may require slightly different adjustment to level the vehicle side-to-side.



FORM #708505-030716 PRINTED IN U.S.A. PAGE 8 OF 10

16) FI NAL PROCEDURESE

C Raise the front of the vehicle with a pneumatic bumper jack. With the suspension unloaded
and hanging, cycle steering lock-to-lock while manually spinning the tires, and inspect
steering, suspension, and driveline systems for proper operation and clearances.

C  Carefully inspect brake hoses for clearance, adequate length, and leakage.

C  Lower vehicle to floor, and with the suspension supporting vehicle weight, repeat inspection.
Adjust turning radius stop bolts if necessary

C  Recheck all suspension, steering, and driveline system fasteners for proper tightness.
C  Recheck brake system.
17) Activate four wheel drive system and check front hubs for engagement

18) HEADLIGHTS...
C Readjust headlights to proper setting.

19) SUPERLIFT NAME BADGE AND WARNING DECAL...
The system includes one 20 x 50 name badge (#0
available from Superlift or a Superlift dealer. We suggest putting the badges on the front
fenders, tailgate, or rear window. The badge mounts by means of factory applied, double-
backed tape. Follow these instructions to ensure that badge sticks properly:



